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Certificate of test n° 25EP1804

AITEX declares that the articles: i ~ Given by the company:

“JOWISZ PRO-235"
According information supplied by the customer:
Color: Blue #402

Composition: 60% Cotton, 40% Polyester, Twill 3/1
Weight: 235 gsm

Others: 724
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- Complies with the requirements of the standard/s:

EN I1SO 20471:2013 + EN ISO 20471:2013 + A1:2016. HIGH VISIBILITY CLOT'HIN(;. TEST MET.I;(ODg AND
REQUIREMENTS K \ '
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Clause 4 .. & \»
531 Colour fastness to rubbing Dry staining = 4-5 Dry stalnjagz 4 2025EP1! 2 3 ¢
Y A}
Change in colour = 5 Change in coloui !
C5Ia;2e Colour fastness to perspiration 26 EP1803 ‘
4 Staining = 4-5 Staining = 4 ':‘ X
! Change in colour = 5 Cigioe lp.colour i< |
Clause Colour fastness to washing > 4-5 Y 2025EP1Q03 .
5.3.8 Test C1M at 60°C e N | J \ '
Staining = 4-5 Staining=24 I '3 N ‘
Clause Dimensional stability after Warp: Weft: ’ ) S L '@ "
k 5.4 5 washing cycles -2,0% -3,0% S 2025EP180 i
w w1
Clause ! ) Warp: Weft: ¥ - .
551 Tensile resistance 1400 N 580 N =100 N ” : r‘ 20255P18_03
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Clause y 5y B .
563 Water vapour resistance (Ret) Ret = 3,07 (m2-Pa/W) » et < 5 (M2Pa/W) N 202‘§P18p ! w
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Remark: Washing instructions according to Standard EN 1SO 6330:2021, method 6N and F typ ryinqhae Al blemng)_. Sy
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The test results above indicated are shown in the testing report:

2025EP1803

Issued by AITEX on: 24/04/2025. Firmado
This document is of application for the tested sample, according to the tests that have digitalmente por
been done in the previously mentioned dates in the reports above shown. This does k@ﬂ%’" ISABEL|LLOPIS)|

Signed by: Lucia Martinez
Head of PPE and Ballistic
department

not implies any monitoring or control activity on this product done by AITEX. ) LUMBRERAS
Fecha: 2025.05.09
This document is a test summary and does not imply a product certification. 09:21:10 +02'00"
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